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« GSPA Mechanical Opening

*Itens 1and 2 - See page 8
* Item 3 - See page 9
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« Table GSPA Mechanical Opening

2 88/ 888 208/ 8 888
c _|&a|a|a|a|a a c _|a|a|a|a|a|a
Z| Code Product description = E E E E E E Z| Code Product description = E E E E E E
HEEEEE EEEEE

*1 15084030017-7 | Complete Hitch Drawbar 171 15 1 6020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 313 /3|4 4 4
*1 15084030018-5 | Complete Hitch Drawbar 1111 1 |16 |6020010420-2 | Pressure Washer 1" Media Industry 22 (11|11
*2 | 5040020066-9 | Complete Hitch Transversal Bar 1 17 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 202011111
*2 1 5040020050-2 | Complete Hitch Transversal Bar 1 18 1 6020310431-9 | Hexagonal Head Bolt 1" X 4" 8F Unc1A Gr5 Rp 1
*2 | 5040020049-9 | Complete Hitch Transversal Bar 1 19 | 5024010424-2 | Smooth Washer @41,5 X @80 X 6,30Mm(Galvanised) 4

*2 15040020051-0 | Complete Hitch Transversal Bar 1 20 | 5456010030-5 | Hexagonal Nut @1.5/8" 7F With Hole #1/2" 4

*2 1 5040020048-0 | Complete Hitch Transversal Bar 1| 1 | |21/6020311045-9 | Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt 4

*3 | 5468010003-1 | Complete Lock Handle 101 22 | 5232070008-6 | Shaft 054 X 345Mm With R.1.5/8" W - Cpl 3

*3 | 5468010004-0 | Lock Handle 11111 23 | 5432040007-7 | Square Head Pin @31 X 210Mm Machined Without Hole 1

4 15022120065-6 | Front Gang Gspa-10 Discs Complete 1 24 | 5432040004-2 | Square Head Pin #37,5 X 220Mm 1

4 15022120066-4 | Front Gang Gspa-12 Discs Complete 1 25 15080020008-0 | Lock Bushing Of Regulator T 1] 1)1
4 |5022120067-2 | Front Gang Gspa-14 Discs Complete 1 26 1 6020312010-1 | French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp With Lock 20 24|28 323640
4 15022120068-0 | Front Gang Gspa-16 Discs Complete 1 27 1 5024010298-3 | Smooth Washer @17 X 044 X 4,75Mm 20 | 24|28 323640
4 15022120147-4 | Front Gang Gspa-18 Discs Complete 1 28 | 6020010412-1 | Pressure Washer 5/8" Media Industry 20 24|28 |32 36 40
4 15022120148-2 | Front Gang Gspa-20 Discs Complete 1 29 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 20 | 24| 28 | 32 |36 | 40
5 15022090198-7 | Rear Gang Gspa-10 Discs Complete 1 30 |6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 8 1212|1216 20
5 15022090199-5 | Rear Gang Gspa-12 Discs Complete 1 31 16020130108-7 | Grease Fitting 1/8" 9

5 |5022090200-2 | Rear Gang Gspa-14 Discs Complete 1 32 | 6020050122-8 | Cotterpin 3/8" X 2.1/2" 2

5 15022090201-0 | Rear Gang Gspa-16 Discs Complete 1 33 | 5024010130-8 | Smooth Washer @39 X @66 X 4,75Mm(Galvanised) 313 /34|44
5 15022090202-9 | Rear Gang Gspa-18 Discs Complete 1 34 16020311130-7 | Hexagonal Head Bolt 1" X 3.1/8" 8F Unc1A Gr5 Rt 101

5 15022090203-7 | Rear Gang Gspa-20 Discs Complete 1 || 34 |5432120029-2 | French Head Pin #30,53 X 113Mm 11111
6 | 5040040003-0 | Rear Stabilizer Bar 101 35 | 5024010061-1 | Smooth Washer #33,5 X #53,5 X 4,75Mm 111(2)2]2]2
6 | 5040040005-6 | Rear Stabilizer Bar 1111136 6020050116-3| Cotterpin 1/4"X2" 1111 ]1
7 | 5040040004-8 | Front Bar 111 37 1 6020010410-5 | Pressure Washer 1/2" Media Industry 8 121212 1620
7 | 5040040006-4 | Front Bar T 111 38 | 6020310248-0 | Hexagonal Head Bolt 1.1/4" X 8" 7F Unc1A Gr5 Rp 1

8 | 5558070006-2 | Adjustment Lock 1)1 39 1 6020311154-4 | Hexagonal Head Bolt 1.1/2" X 6.1/2" 6F Unc1A Gr5 Rp 21223 |3]|3
8 | 5558070007-0 K Complete Adjustment Lock Of 1650Mm 171 40 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 8 12112121620
8 | 5558070038-0  Complete Adjustment Lock Of 1470Mm 1 1 || 41 5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00Mm With Hole R.3/8" 1

9 | 5352050060-6 | Complete Front Scraper 5167|8910/ 42|5456010087-9 | Hexagonal Nut@1.1/2" 6F Unc Gr5 Key 2.3/8" Height 37Mm With Hole #3/8" 2122 3/3]3
10 | 5352050061-4 | Complete Rear Scraper 5/ 6 7|8 9|10 |43|5232070007-8 | Shaft 63,2 X 445Mm With R.1.5/8" W - Complete 1

11 | 5138010037-5 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Small 1 44 | 5352040008-3 | Central Scraper 4,16 /668|100
12 | 5138010036-7 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Large 1

13 | 6020058705-0 | Wrench For Hexagonal Nut 5/8”and 1.1/4” 1

14 | 5138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1
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« GSPA Hydraulic Opening
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*tens 1and 2 - See page 8
*tens 3 and 4 - See page 9
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« Table GSPA Hydraulic Opening

GSPA07118

8|8 8| 8|l g 8 8|8 8| 8¢
B R I I R R B R O
£ L _|&/8|8|8|8|58]|| ¢ _|a|a|a|a|a a
2 Code Product description = E E E E E E 2 Code Product description = E E E E E E
AR SEEEEE
*1 15084030017-7 | Complete Hitch Drawbar 111 24 15022090199-5 | Rear Gang Gspa-12 Discs Complete 1
*1 | 5084030018-5 | Complete Hitch Drawbar 11111 24 15022090200-2 | Rear Gang Gspa-14 Discs Complete 1
*2 | 50400200669 | Complete Hitch Transversal Bar 1 24 |5022090201-0 | Rear Gang Gspa-16 Discs Complete 1
*2 | 5040020050-2 | Complete Hitch Transversal Bar 1 24 15022090202-9 | Rear Gang Gspa-18 Discs Complete 1
*2 | 5040020049-9 | Complete Hitch Transversal Bar 1 24 |5022090203-7 | Rear Gang Gspa-20 Discs Complete 1
*2 15040020051-0 | Complete Hitch Transversal Bar 1 25 | 5456010087-9 | Hexagonal Nut @1.1/2" 6F Unc Gr5 Key 2.3/8" Height 37Mm With Hole ©3/8" 21202 13/3]3
*2 | 50400200480 | Complete Hitch Transversal Bar 111 26 |5456010029-1 | Hexagonal Nut @1.5/8" 7Fpp C/Hole R.1/2” 4
*3 |1 5468010003-1 | Complete Lock Handle 111 27 | 5040040003-0 | Rear Stabilizer Bar 111
*3 |1 5468010004-0 | Lock Handle 11111 27 |5040040005-6 | Rear Stabilizer Bar 1111
*4 |1 6020055811-4 | Hydraulic Cylinder "0.D" @2" X @5" X 250Mm(Course) X 750Mm(Closed) 11 28 | 6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 8 112112121620
*4 | 6020055845-9 | Hydraulic Cylinder "0.D" @2" X @5" X 321Mm(Course) X 750Mm(Closed) 111111 29 | 5352050060-6 | Complete Front Scraper 5/67 8, 9/]10
5 |5138010037-5 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Small 1 30 |5352050061-4 | Complete Rear Scraper 5167181 9/]10
6 | 5138010036-7 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Large 1 31 | 5352040008-3 | Central Scraper 4,16 /6|6 8|10
7 |6020058705-0 | Wrench For Hexagonal Nut 5/8”and 1.1/4” 1 32 |6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 8 112112121620
8 | 5138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1 33 1 6020010410-5 | Pressure Washer 1/2" Media Industry 8 1121212 16|20
9 |5024010671-7 | Smooth Washer @39 X @366 X 9,50Mm (Galvanised) 3 34 | 6020050116-3 | Cotterpin 1/4" X 2" 111111
10 | 5232070008-6 | Shaft 054 X 345Mm With R.1.5/8" W - Cpl 3 35 16020050124-4 | Cotterpin 3/8" X 3" 1111 1
11 | 5232070007-8 | Shaft 63,2 X 445Mm With R.1.5/8" W - Complete 1 36 |6020130108-7 | Grease Fitting 1/8" 13
12 | 6020311130-7 | Hexagonal Head Bolt 1" X 3.1/8" 8F Unc1A Gr5 Rt 111 37 16020050122-8 | Cotterpin 3/8" X 2.1/2" 1111221
13 | 5558070006-2 | Adjustment Lock 11 38 | 6020312010-1 | French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp With Lock 20124 |1 28|32 | 36 | 40
14 | 6020311045-9 | Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt 44| 4 3| 4 | 39 6020010420-2 | Pressure Washer 1" Media Industry 202 (11111
15 1 6020010412-1 | Pressure Washer 5/8" Media Industry 22 1 26 30 | 34 |38 42| | 40 |6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 202 11111
16 | 5022120065-6 | Front Gang Gspa-10 Discs Complete 1 41 15024010061-1 | Smooth Washer #33,5 X @53,5 X 4,75Mm 2
16 | 5022120066-4 | Front Gang Gspa-12 Discs Complete 1 42 |5024010424-2 | Smooth Washer 41,5 X 880 X 6,30Mm(Galvanised) 4
16 | 5022120067-2 | Front Gang Gspa-14 Discs Complete 1 43 15024010130-8 | Smooth Washer @39 X @66 X 4,75Mm(Galvanised) 313 |3|4(4)|4
16 | 5022120068-0 | Front Gang Gspa-16 Discs Complete 1 44 |15024010298-3 | Smooth Washer @17 X 044 X 4,75Mm 20 | 24| 28| 32|36 40
16 | 5022120147-4 | Front Gang Gspa-18 Discs Complete 1 45 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 211251293337 41
16 |5022120148-2 | Front Gang Gspa-20 Discs Complete 1 | | 46 | 5558070007-0 | Complete Adjustment Lock Of 1650Mm 111
17 | 5040040004-8 | Front Bar 111 46 | 5558070038-0 | Complete Adjustment Lock Of 1470Mm 101
17 | 5040040006-4 | Front Bar 11111 47 | 5432040004-2 | Square Head Pin 37,5 X 220Mm 1
18 1 6020310431-9 | Hexagonal Head Bolt 1" X 4" 8F Unc1A Gr5 Rp 1 48 | 5432120029-2 | French Head Pin 830,53 X 113Mm 11111
19 | 6020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 3133 4 414 49 | 5432080009-1 | Lock Pin 37,5 X 120Mm Without Grease Fitting 2
20 | 6020311154-4 | Hexagonal Head Bolt 1.1/2" X 6.1/2" 6F Unc1A Gr5 Rp 212 2|3 3|3 /]|50) 5432040007-7 | Square Head Pin @31 X 210Mm Machined Without Hole 1
21 |5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00Mm With Hole R.3/8" 1 51 5372011030-6 | Hose @3/8" X 4500Mm With 1Trg And 1Trf With Male Quickly Coupling 2
22 | 6020310248-0 | Hexagonal Head Bolt 1.1/4" X 8" 7F Unc1A Gr5 Rp 1 52 |5530060020-3 | Hoses Support 1
23 | 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2 53 15080020008-0 | Lock Bushing Of Regulator 1117111
24 | 5022090198-7 | Rear Gang Gspa-10 Discs Complete 1
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« Complete Hitch Drawbar HEEIEIEE:
£ _ aaaacaaa o
Z| Code Product description = E E E E E E

TR
1 | 5084030006-1 | Hitch Drawbar 111
2 | 5084030005-3 | Hitch Drawbar 101011
3 15332020003-9 | Spare Hitch Shackle 1
4 16020010424-5 | Pressure Washer 1.1/4" Media Industry 1
5 16020130108-7 | Grease Fitting 1/8" 1
6 | 6020310249-9 | Hexagonal Head Bolt 1.1/4" X 9" 7F Unc1A Gr5 Rp 1
7 16020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 111
7 16020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 11111
8 | 5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00Mm With Hole R.3/8" 1
21818/ 888
I3 _ aaaaoaaaa
ko] Code Product description S 23T 2E L
- =
8|85 8 8 8|8
1 | 5040020013-8 | Hitch Transversal Bar 1 1
1 | 5040020014-6 | Hitch Transversal Bar 1
1 |5040020015-4 | Hitch Transversal Bar 1
1 |5040020091-0 | Hitch Transversal Bar 101
2 |5136110007-0 | Drawbar Adjustment Lower Plate 111
2 | 5136110009-7 | Adjustment Lower Plate Of Drawbar 11111
3 151361100364 | Ajustment Lower Plate 111
3 | 5136110010-0 | Adjustment Plate Of Drawbar 10111
4 |6020010424-5 | Pressure Washer 1.1/4" Media Industry 414 13)13|3]3
5 |6020310249-9 | Hexagonal Head Bolt 1.1/4" X 9" 7F Unc1A Gr5 Rp 4,413 ]13|3]|3
6 | 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 8,6 6 6|6

GSPA07118




>> BALDAN Parts Catalog

« Lock Handle METEIEIEE:
£ -~ =oa < e = o
g Code Product description S |- |=l=|=N
- £ £
Vi v v v v n
LRI TR U - R U
1 15170020033-0 | Complete Lock Handle Body 111
2 | 5170020032-2 | Corpo Do Puxador De Trava 171111
3 | 5432060018-1  Pin Of @1" X 110Mm With Plate 101
4 54320100847 | Flat Pin @1.1/4" X 170Mm With Bracket 101111
5 16020310825-0 | French Head Pin #8,3 X 25mm 1
6 | 6020050101-5 | Cotterpin 1/8" X 1" 1
7 16020050114-7 | Cotterpin 1/4" X 1.1/2" 1
8 | 6020250372-4 | Torsion Helical Spring 826 X @36 X 78Mm 1
9 |5090020011-8 | Complete Lock Handle 1
-

« Hydraulic Cylinder HEEIEEE
A 2 £ - =lcn < e = o
@ K Code Product description = === || =&

' - g EEEEE
i vi v v v n
[CARCRRCERCARCRRC)
1 15144010201-1 | Jacket @127 (5”) x 143 x 400mm 101

1 1 5144010586-0 | Jacket @127 (5”) x 604mm 101111

2 | 5326020005-0 | Piston Rod ©50,80(2") x 547mm 1

3 15236010002-2 | Piston Plung R1.1/2" UNF X 0126,2 X 60MM 1

4 | 5152010002-8 | Piston Coupling @51,20 X #126,60 X 122MM 1

5 | 5456050006-0  Nut Piston 1

6 |6020310772-5 | Hexagonal Nut 1.1/2" 12F Unf Gr5 Ch.2.1/4" Height 33,00Mm 1

7 | 6020390042-5 | Plastic Cover Bt-21 2

8 | 6020190069-0 | Repair Kit For Hydraulic Cylinders "D.A" 2" X 5" 1

For spare parts order, please check in the cylinder
jacket (1), the following: - Baldan part number with
11 numbers, the manufacturer code, name and ma-

nufacturer date.
GSPA07118 9 |
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« Discs Section glglelalelg
£ a aaaaa
& Code Product description E E E E E E

g% 85888
*1 15368010245-3 | Complete Front/Rear Grease Bearing Of 410Mm W/Protection For Shaft 32.1/2" 41416 88|38
*1 | 5368010874-5 | Complete Axial (Qil) Front/Rear Bearing Of 410Mm W/Protection For Shaft 02.1/2" 414 6|88 8
2 |5024050026-1 | Concave Washer for Shaft 32.1/2" 21202 444
3 15024050027-0 | Convex Washer For Shaft 32.1/2" 212124 4| 4
4 15120010035-6 | Spool 410Mm For Shaft g2.1/2" 4,66 4|6/|38
5 15232050233-0 | Shaft @2.1/2" X 1925Mm 2 2 | 4
5 15232050251-9 | Shaft @2.1/2" X 2350Mm 2
5 |5232050252-7 | Shaft @2.1/2" X 2780Mm 2
5 |5232050232-2 | Shaft @2.1/2" X 1500Mm 412
6 | 5024010689-0 | Smooth Washer @71 X @97 X 6,00Mm 4144888
7 | 5456010062-3 | Hexagonal Nut 2.1/2" 7Fpp-W Wrench 84Mm Height 58Mm (Special) 4144|8838
8 | 5558050005-5 | Lock Of Nut Of Shaft 4,414 /8 8|38
9 |6020010412-1| Pressure Washer 5/8" Media Industry 88 |8|16|16 16
10 | 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 8188|1616 16
11 | 5420020275-1 | Square Head Bolt 1.1/4" X 145Mm Locking 8|8 1216|1616
12 1 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 16|16 | 24 1 32|32 | 32
13 |1 6020010424-5 | Pressure Washer 1.1/4" Media Industry 88 |12/16 16| 16
14 | 5024010228-2 | Smooth Washer @36 X @61 X 6,30Mm(Galvanised) 8812 16|16 16
15 |1 3171500589-4 | Concave Notched Disc Blade Wdimple 30 X 9,00 Hc Rd 2.12 Internal Bevel 101214 16|18 | 20
15 | 3172500589-2 | Concave Notched Disc Blade Wdimple 32 X 9,00 Hc Rd 2.12 Internal Bevel 1012|1416 18| 20
15 | 3172550589-5 | Concave Notched Disc Blade Wdimple 32 X 12,00 Hc Rd 2.12 Internal Bevel 10121416 | 18| 20
15 | 3173500589-0 | Concave Notched Disc Blade Wdimple 34 X 9,00 Hc Rd 2.12 Internal Bevel 101214 16|18 | 20
15 | 3173550589-3 | Concave Notched Disc Blade Wdimple 34 X 12,00 Hc Rd 2.12 Internal Bevel 101214 16|18 | 20
15 | 3174500589-9 | Concave Notched Disc Blade Wdimple 36 X 9,00 Hc Rd 2.12 Internal Bevel 1012|1416 18| 20
15 | 3174550589-1| Concave Notched Disc Blade Wdimple 36 X 12,00 Hc Rd 2.12 Internal Bevel 101214 116| 18| 20

*Item 1 - See page 11

GSPA07118 n
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« Radial Bearing (Grease)

Item
All

Code Product description

5368010246-1 | Spare Front/Rear Grease Bearing W/Protection
5024060059-2 | Concave Washer

5024060058-4 | Convex Washer

5538020009-0 | Bearing Cover

5080020721-2 | Back Bushing

5538170109-2 | Sealing Cap Of Bearing

6020350233-0 | Retainer 108,00 X #133,25 X 9,50Mm
5080030068-9 | Bushing 0f 066 X 0106 X 360Mm

6020350069-9 | Bearing 32218

6020010410-5 | Pressure Washer 1/2" Media Industry
6020310051-8 | Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt
6020130108-7 | Grease Fitting 1/8"

6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt
6020010406-7 | Pressure Washer 3/8" Media Industry
5024010075-1| Smooth Washer @10,3 X @25 X 2,00Mm

16 | 5464020029-7 | Bearing Protection

6020190119-0 | Gascket @160 X @219 X 1/64"

O 0 N B W=

'y g Ny
v B W N = O
A= s BE BN OON =S NN =SS e

—_
~

Item
All

Code Product description

5368010872-9 | Axial Spare Front/Rear Bearing W/Protection
5024010796-9 | Bearing Convex Washer @67 X @64,5mm For Axis 2.1/2"
5024060057-6 | Bearing Concave Washer

5080030068-9 | Bushing 0f 066 X 0106 X 360Mm

5538020006-5 | Bearing Cover

5080012387-6 | Sealing Bushing

6020350069-9 | Bearing 32218

6020190119-0 | Gascket @160 X @219 X 1/64"

6020010410-5 | Pressure Washer 1/2" Media Industry

6020310051-8 | Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt
6020010442-3 | Smooth Washer M12 313,00 X 337,00 X 3,00mm
5464020029-7 | Bearing Protection

6020310902-7 | Hexagonal Head Bolt 1/2”X 1”13F Unc1A Gr5 Rt
5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas)
6020015794-2 | Axial Gascket Ring @106 X @130Mm (Jb-259-N) (Duomag)

O 22 Y ® N oA WwN =
S A NN 2 o oo

-
W

NN A = Ao

—
wv
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*Mantenha-se sempre lengs dos
elementos atives da maquina (discos),
o3 mesmos sdo aflades e podem
provocar acidentes.

*A0 proceder qualquer servign mos
disces ultilize luvas nas maos.

A\ ATTENTION

-Keep away from the active elements of
the maching (disc blades), they ars
sharp andmay cause accidents.

“When conducting any service on acthe
slements, use safoty gloves.

-
3
PR

A\ ATENCION

-Manengase siempre a distancia de los.
disces de lamaguina, los mismos estam
afilados y pusden provocar accidentes.
*Cuando tenga que hacsr algun servicio
en los discos, use guantes en las
mangs.

[tem 2

>> BALDAN

Code

Item

Product description

All

6020071133-8
5206010310-0
5206010308-9
6020070886-8

B w N =

Sticker Gspa-Baldan (650 X 70Mm)
Sticker Disc Warning (150 X 95Mm)
Sticker Hydraulic Hoses Warning(150 X 95Mm)
Sticker Lubricate And Retighten (58 X 195Mm)

GSPA > >> BALDAN

Item 1

+0 Sl hidrulico trabalha sob alta presedo, o
pode penctrar na pele, causando graves
ferimantos.

Verifigue periodicaments o eslade de
o el

- as
hidrdulicas allvie 3 prassas do cireuie,

A\ ATTENTION

*El acaite hidriulico trabaja 3 aka prosion ¥

pucde penatrar en la piel, causanda
imitaciones graves.

“Verifique periodicaments o estado de
conservacion delas mangueras.

“Al conectar © desconectar las mangueras
hidraulicasalivie Is presion del circuito

A\ ATENCION

*The hydraulic ail aperates under high
prassurs and can panstrats throtgh the check
the conservation condifions of the houses
periodically and substitute immedintoly i
andy Indication of leskags = found.

-Release the pressure in the eirouil pricr 1o
connecling or disconnecting the  hidraulic
hasss,

Item 3

A ATENGAO ‘ A CAUTION |AATENC|ON

LUBRIFIQUE O LUBRICATE LUBRIQUE EL

IMPLEMENTO THE ENGINE EQUIPO Y APRIETE
E APERTES OS AND TIGHTEN LOS TORNILLOS
PARAFUSOS THE BOLTS DAILY DIARIAMENTE
DIARIAMENTE
C
ltem 4
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Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Stickers
	Axial Bearing (Oil)
	Radial Bearing (Grease)
	Discs Section
	Hydraulic Cylinder
	Lock Handle
	Hitch Transversal Bar
	Complete Hitch Drawbar
	Tabela GSPA Hydraulic Opening
	GSPA Hydraulic Opening
	Tabela GSPA Mechanical Opening
	GSPA Mechanical Opening

